30 Baren S
WENRE

Suppiementary User's Manual

30/\mM -SORENMETT,
7740 HULOZTENWE: 30/ \MoHTMNBRY, CORTMMBEGHYTERA( AL,
W, HAZTRIICHIMNME. REDNBECR SRATRVW L BAXTHRERBL TCEEN,
X HRYBROLHTFELC(HBERVERORERYETI L2, BTARVET.
This Supplementary User's Manual should be read together with the Precautions for Flight and Assembly
and the 30 Baron Assembly Manual. Begin assembly only after carefully reading both the Assembly
Manual and the Supplementary User's Manuai. Please note that the specifications and price of this product
are subject to change without notice when required for product improvements.




30/"0 SHERBAEZOARE

CONTENTS OF 30 BARON S SUPPLEMENTARY USER'S MANUAL

BONOVHTHAROTIEES LRUESEHLE THRAI <L EL,)
(Read the following numbers together with the same step numbers in the 30 Baron Assembly Manual.)

FMITEREAE O T
Step in Assembly Manual

EvFP—LOMEL
Assembly of pitch arm i

— .. - - el L

CRPULS =2 (R FEENE) DRI T T,

ANFPY T r—-ZADOM
Assembly of bearing case |

D WEFAROAE
. Content of Suppiementary User's Manual

VI ACEYF L AN Y - A EHANE T,

fnsertion of the pitch arm spacer in the pitch arm,

Assembly of the bearing case (for beit drive).

AN} ki
Assembly of frame

6
8|
12
13

T30 OB
instailation of engine mount

IFL TN~
Assermbiy of mixing lever
SR PR AZART 2L :§vi

Asseinibiy of mixing lever

Ny K—O#3r
B Assembly of head

D ALY N rEIVIVIIRUMGTET,
- Attachment of the one piece engine mount to the engine.

AAVIU—BTY Y 1OR DU A AT L= LT (LF-
1280) AEAAME T,

| Insertion of the main frame bearing (LF-1280) instead of the main frame bush.

n’('ﬁ‘éc?ﬂi’(f;/\‘? U Or—2% 70— LICRYMEET,
Attachment of the bearing case assembied in Step to the frame.

TS T aOhDUIIRT Y VS ABRLET,
. Use of bearing instead of the plastic bush.

CERENS—OHDUIIRFPYVTESELET,

~y F—D#la
Assembiy of head

F =i A TOE
Installation of tail boom

TNy avr-20BL
Assembly of tail mission case

|
RS |
|
|
|

_' - Use of bearing instead of metal collar.

TN T (N B ORUMT T,
Attachment of the tail boom (for beft drive).

CTE v s -2 (N HBBR) O8AITTY,

Assembily of the tail mission case (for belt drive).

F=kiyyavir-A08u
Assembly of tail mission case

TNy FLNA- (N HEBAR) ORAIITTT.
Assembly of the tail pitch lever (for belt drive).

T =g TOR
Instailation of tail hoom

AMRBTEIABTIOTHIBRL 27,

- Eliminated because not necessary with this product.

|
[




° EyvFFP—-LOMIL
Assembling the pitch arm

© (o

M2 X BTP.Fi b [2]
Bolt
©

Ev?T*A7v&;[% : EyFOy KYs—4—
} (KB Pitch rod retainer (34025)
Pitch arm bush (brass bush) : .

EyFP—ouFvia [2]
Pitch arm bush

\M2><8

Pitch arm  (34023) e
. S @ TP, Fu b [2]
21>~/ One point . \ Bolt
EoyFOy KUF—F— %y FP—LICXV DT 58 Ky FP—LAN—H— [2]
. B(META3LICLTCEEY, L e Pitch arm spacer (34055)

EvFP-—LORORBED LRI T &N,

The pitch rod retainer should move smoothly when attached
to the pitch arm. If it is stiff, file off any excess material from
the pitch arm.

- t"ya’-l/f{"—

@ / Pitch lever (34024)

& (prmmo
M2 X 10@ £ b [1]
ol Jaqd s bR=-IN—H— (1]
© { f; _ / Joint ball spacer
M2 7 b [1]
Hut ; B\ / J/a‘gﬁ b~ [1]
: oint ba

© 0 s /

(3

Vad L bFE-NANR—Y%— [1]

Joint ball spacer : ""'f-‘frr,,t M2 X 10

‘ GFN b [1]
@ @ M2 F W b [1] Bolt
U542 b 1] ? ot
Joint ball

—

HUORIHTET, M2 X 108K bAAT -

WIS W EZRFUDEL I ZTREVAIT

TLEEY,

Fit this into outside hole. If the M2x10 & Phillips

bolt is too tight to fit in, expand the hole with a
gimlet or a pin vice,




PR N7V T 5= (AN MNEBIA ) O
Assembly of Bearing Case (for Belt Drive)

O [

M3 X SCAP. ) + [1] E
Boit Enve Pantr A
# [T ICRTS

@” M3 X 5 CAP, # L b [1]

$3Xg10X11.0 Boit

AZAb.Tyie—[1] &

Thrust washer &

e e LT T L L g.;]-:-:.- }\ }\ J .' "~

7Ty beT M) -
Input shaft  (33026) > .
T $ 3- 4 10410 Ty b4 — [1]
. @ Washer
- \\ é\\\ . ’
£ 2/ Important 7 : {

oy bE MO RSN . S
Ye 7 bDD By ME | i
WM D LS CE) L '
FTCEEN,

Assemble so that the
end of the set bolt is in P
contact with the D-cut L‘,‘ .
[surtace of the shaft.

e T 2T i = X (1135022 4)
Bearing case {33025}

B e S AU,
Pulley spacer (33030)

e fwTy b7 v [H
input flange

, ST YTy N T - U— ]
127y b ET—]1) \ input puiley  {33023)
Input gear(33027) }

|

M4 X 3 SET. %4l b (1]~

Bolt
& Z/|mportant
127y FEY—-NLEIECAN
FULTHEEDLE LA
EEETHIRHGTREEN,
Mount the bearing on the input —
gear so that the bearing is in 5 5
contact with the upper surace A |y R 1
of the input gear. Puliey spacer e |
NPY 2 12Ty b7505 LTy T8
Bearing case "~ --- input flange s ‘ Bearing pars
g 127y NI =17 .!
NPT ——
Boaring Input pulley
' il
127y b EY - | PPAA L & Bl
| input gear Input gear O FERE
l L] Completed drawing




ﬁ B 7L — LN

Assembly of Frame

M3 X 10 CAP. L k [2) | AALTU—LL, REAACES ¢ —ZF—, £v/ k-
Bolt : LF-1280 NP U LT EBIHIET,
: Mount a body stay, a canopy holder, and a main frame bearing on both

@mm main frames L and R.

M3x8 @xNt  [2] F

Boft
X4 LT U=LRTY Y m]§
Main frame bearing // M3 X10 CAP. K} b [2]
e Bolt

K71 —25— [2]
Body stay L44({36082)

Xy E—FH— [2]

/ / Canopy holder (36025

M3 X8 ®FEN b [2]
Bolt

\\Xf>7b“ANTU>7[ﬁ
Main frame bearing {38084)

ATl —54 (L)
Main frame (36074)




©) ;;e
M3 X 12 CAP. b b [8] [
Boit E

WJ_
AT

-2

M3 X 12
CAP. #JL b (8]
Bolt

vt v/ One

NPYLFhr—X kDD M3 X li ~
'42 CAP. L bR3ELEDHEL. T nﬂﬂa.ﬁ:'ct

CEEB TAL R ERL TSRS TINTULT =2
LT EAN, Plastic bearing case B
Temporarily tighten the M3 X 12 CAP assembled in the step i
bolts used to assemble the bearing
case. Perform final tightening after
{ passing the belt through the bearing
Lcase in Step kA .




Iy v r ORI

Installation of Engine mount

iIIIlItIII'IIIIIIiII

M3 X 12 CAP gon S M3 2 (4]
Shake proof washer

M3 FES (4] 1
Shake proof washet

©

M3P. 7y v — (4]

M3 X 12

CAP. g ;‘1; b f4] g\:‘;\é
O -

M3 P. 7y iv— [4]
Washer

PR el S LR Ay g
~ S~ : N b One piece engine mount (31118)
m I¥FTUN-OMIAL ’

Assembly of Mixing lever

BUC#E 2EBHLTET,
Assemble two sets of the same thing.

@ | Mixing lever  (34041) . BRG Z~N—H— [2]
M3 X 12 CAP. £ k [2] § Spacer (34008)
Bolt
@ I] xS gaz g [2]
$ 3X ¢ 45X107 ; Mixing unit (34041)

P.7viv— (4]
Washer

BRG A~N—H#— [2]
Spacer
ol
TxLTLN- Br? 4] &
34007) B XXV LTLIA-ATYLT [4]

Mixing lever bearing

Mixing lever bearing  (34007)

$3X ¢4 45%X107
P.7vivy— [4]
Washer
M3 X 12 CAP. KN + [2]
Bolt




| csimnm

M3 X 15

fom———

IFLTRLN (2]
axé45xw?

Mixing bolt

Ff AV e
Washer

BRG A~—¥— [2]

Spacer

TEYLYL-Brg (4] %
Mixing lever bearing

M3 X115

/

xR [2]
Mixing balt (34004)

g 2/ Important

ARDKEVNENFEMTY,
The side with a bigger hole
must be set upward.

THLLIN-ZX
Mixing base (34002)

BRG A~x—H#— [2]

-~ Spacer (34008)

e IX LTINS (4]

Mixing lever bearing {34007)

—— ¢ 3X ¢ 45 X10.7

P.7vr— [4]
Washer

T‘%ﬁﬁ =TI,

IR LLTdaAzZ oy b
Mixing unit assembled in the slep

MSX15nﬂTNbEﬁ®T¥6t ¥ TLNR—OBEFE{ENETOTIRL TS0,

f Tightening a M3 X 15 hex bolt too strong will make the action of a mixing lever too tight. Use caution not to
i apply too much force.

~ FDOFEIL Assembly of Head

O

r

M3 XB8XK%
CAP. Kt [2]
Bolt

© (oo
M2 X 7MKL+ (2]

- Bolt
00
YadbrE—ILN
Joint bali !l

O (emm

M3 X 10 £4
CAP. FJ kb [2]
Bolt

(2]

— \J — 77 .
Seasaw arm -

(32073)

vadrhE=-n (2]
Joint ball If .

M2 X7
mO&Hn b (2]
Bolt

M3 XBEx.
CAP. Fi b [2]
Button CAP. bolt

d

PR
Kalt Tight

s Vant?dar b 2
L 3-7 ) T LT A [2]
% Yoke Seesaw bearing A
N (32076)

@l

—V—~NFYr7B [2]
Seesaw bearing B

© D

MIX1I0FRE
CAP. FJib b [2]
Button CAP. bolt

LB —NT S30 2 740 5 — [2]
Center hub S30 Alpha 740 collar
(32074}

o1 v/ One point ]

830 o 740 A5 —IZHN
FEA RHFDHOE VLD
CEBLTEE Y,

ke a4-NnNFOE TR
A b21 FEFRLRA
ARIZEAHABLEDNH
X4 bEIHBETLE
MoTHNMFERUAT
CRELCDEET,

Do not use Kalt Tight on the
S30 _ 740 collars. To
assemble properly, apply
Kalt Tight in the center hub
tap holes, use a cloth to
wipe away any excess Kalt

Y RS

%ﬁghl

L

.

;

,%—v—&yu>ﬂ‘[ﬂ
Seesaw bearing A
(L-73022) (32078)

N Tight that shows outside the
—V=NT . 76 f2] | hole, and then screw in the
S30 ¢ 740 B 5 — [2] Seesaw bearing bolts.

S30 Alpha 740 collar (32085) (L- 74022) (32078)

P

p



.
2, ®1 2
CM4AN F k(2] AZART i e— 1 [2]

Nut Thrust washer S
JE H

&

MAP Ty e— [2] j} © H

Washer XXy e— Kk [2]
(@ H H Thrust washer L
9 | ©
AA0—82—0Y57 ATk
NF) LT (4] NP LFHy b [2]

Main rotor grip bearin Thrust bearing se

27 ?#ﬁo’}f:'(f.:‘\\

A-7

Yoke assembled in
S30 & RAE KL the step
530 Alpha spindie
{32054)

S30 a JLFx— [2] -
S30 Alpha rubber dumper
{32061)

2Ny T e nN—hF5— [2}-- —“

Dumper coltar (32071) ey

- FI— 72830 a JLH
- n— 2] #AN3EE.
CTARICL WEERG, J4A
- ROHN T
J~-ZEZ>THOEBALE
¥
When inserting the S30_
rubber damper [2] in the yoke,
AN—R S XA 0= 5= | jtthe fitis tight and insertion is
. . 707 (2] difficult, apply a small amount
el Main rotor grip (32021 of Kalt Grease to the rubber
. { damper and then insert.
- S s By Bty A

- — T XTI (4] T o= :
@ " Main rotor grip be/e‘lring & T 2 / Caution
@ YA
%i

A3ZXrTyiv—%k (2]
Thrust washer L

ASAMXTY LT (2]
Thrust bearing (32020)

25Z 0Ty ve—ih (2] |
Thrust washer S | j

A

——— (32005)

T MaN oy b 2] T MAP T (2] @D@{

PR

Small inner diameter Large inner diameter

/\:x 8/ Caution
S30 o A2 KL (32054) i A4 O0—4—41) w7 (32021) &E}(‘b

MAN F v b3, @IS, +FROR Y TALLFT, BECEDHU TS | | AFAMRTULTHATA T y

L&V, COBINFRAPICEEE, A1Q—F-ZERBTIBNTS || o 2. ABHAINELELD

U: KERRTY, ) ) FRAGESITHATTT{ &L,

Using a cross-shaped box wrench, securely tighten an M4 N. nut from both sides, The thrust washers used in the thrust

so that a main rotor grip (32021) can be coupled tightly to an S30 Alpha spindle ; . ; .
( (32054). If the M4 N. nut is not tightened, the main rotor head assembly may | | bearing have different inner diameter
| come apart in flight which is highly dangerous! sizes. Assemble as shown above.




, F—=ISA T O

Tt T 1]
Tall boom{3s090)

SUST-NH#F—4~057
{36055)
SUS Tail supporter clamp

T—LWPP. Oy KHTK
Tail P.P. rod guide (34032)

IR TR CHA N TARTULT5—2DA4 2Ty b
T —oxI MR ET, )
TN TRERILIL-—LDBETHLAAT &L,
Fit the belt on the input pulley of the bearing case assembied in

- Plastic bearing cas Step E¥ and Step EJ

assembled in Step

7

© 0

M3 X 20 CAP. # A b [1]

M26 X 16 CAP. £ b+ [1] M26F+ v b [1]
Boit Boit Nut
-/-\. r=_-1
# [ M3+ b {2
M3 X EA7 gc))&t% ) Nut (2] L-13500PEN X7 1) > [2]
Bearing
Shondistsaﬁrgeﬁﬁ“ 2TV TEY 1] —
. ™ between hole and end. Spring pin ThIvaLr—-ZL[]—— i
' r TIRTy b w7 b Taif mission case
o Outputshaft  (33021) F—Miuiarsy-—ZR[] !
T 4 REBOEMFEL ] Tail mission case  (33017) \
__ _* Long distance |
M3 X 6 CAP. £ Jb b [1] ~_ between hole and end. // K—ILAT V) 4 L1350 open {2)

Bolt e @, % // " Ballbearing (33029) |
- // ‘
; 1 : " FHNT Y RTSLT] |
M2.6X 16 CAP. L k [1] — ; o /Output flange |
Bolt ) PO Ty b T=U—[1] |
Output putley  (33019) \
|

M3 X 20 CAP. K+ 1)
Bolt

A b 564XL[1]
Belt  (33022)

Nut

M26 F v b {1
Nut




& 2/ Important
ARRIORIZZH -0y FOT73 7 5BLTLES W,
Pass the rudder rod crank through the inside hole.

B

”

M3 X 20
CAP.. A b [2]

O P g Bolt ..

M3 X 20 CAP. £l + [2]

Boit
M3N.+» b [2]
Nut

M2 X 14 &K b [1]
Bolt

 EEREN
/ Vertical fin

(o) T

U
M2P. 7y v — [1]
Washer

(36013)

© ‘ i VI

LK—F v C 1] e Bracket
Lever bush ;

W
// g
g /
um—iv>10{ﬂ//
Lever bush (33035) /

B4 ?’ 0 I- Ass' LT : A' L\ d
L (aac - M2P. Ty v— [1] . M3N. %+ [2]

Rudder rod assembly (34056) .~
y ' Washer Nut
o~ /" gy : CFeE Y FLi—
2R« v/ One point ' Tail pitch lever
F-AO-%-FL— FRIORIZSE~0Oy KAssy 5 BLET, | (33035) (~/v b
| Put a rudder rod assembly through a hole on the side of a tail rotor M2 X 14@®FENL k [1]
iL blade. Bol

Jvi4 >/ One point
T AE e FUNR—E WY BENC. SOy FOBIFEERICELAATHEET, ZLIA |
VBRI, BV AT LAROAZREFRTF T &Y, |

i Before fitting a tail pitch lever, insert the bent portion of a rudder rod into the hole a tail pitch lever. If
. the fit is too tight, expand the hoie a littie using a pin vice.

& 2/ Important
FOrTy b T—=)—~ AFYLTE

@ A7V ITELYRT - -OmEOLE > RA, Output pulley A/f&‘ipring pin
SODAVRESN/FLCESLHICEALTL
EWV, , >
Press so that insertion of the spring pin from the -

. : . PIrTabin?
pin holes on the two sides of the pulley is equal. Output shaft

@ - NWFIET b7 FORBFRIEBERIBL T L&y,

Re-check the direction of rotation ot the tail output shaft.

@ L LOBRNERERR-LET,
Adjust the belt tension.
T AL T LORAN S

HOROKRICHAR LYY
Check the belt tension adjust-
'@ ment through the siot in the
B main frame as shown in the
ligure at the right.
FeA TORATNRIC LT * Press the belt | '

" ghtly with a hex wranch,
NN rOEYREERARL T etc. Tha balt should be slightly tight, and
Adijust the belt tansion by adjusting should not touch the belt on the opposite
the length of the taii pipe. . side when pressed.

-

10



30/\OSHFB/IN—=Y Y X B

30 Baron S supplementary list of parts

| TeEER | 5eES S—w RS

Prosess NO. ! Part NQ. Part descripition Qy
WFF—ILAN—H—
n 34055 Etgh arm spacer 1 180
AT IS0 y
n | 33023 Inbﬁt flajnge 7 1 00
| ATy Tl
input pulley
NPY G — 2 (1-135022 1)
33025 Be)ariﬂg/ case 2 1 5 00
| ATy b e 7 b
| 33026 lnpﬁt shaft 1 1300
7 1Ty b3
I 33027 i inp/ut ge/ar L 2400
| | F ) — R Rt | .
| 33030 Pulley spacer 1 200
_ i . :
' XA T —LRP Y S
n l 36084 Maindf/rame bearing 2 1200
| DRIV o+ .
m ‘ 31118 On/e, piece engine mount 1 3000
| _ SESVTUNAPY
m ‘ 34007 Mixing lever bearing | 2 2200
TFYTUN—RTP Y S
; 34007 Mixing lever bearing 2 2200
i | —Y—RFY U A
! 32078 Seesaw bearing A 2 2200
f A : Y=Y RPY S B 5
] Seesaw bearing B ,,
5 | R3RRPYLT Ry b
m 32020 Th?t;st bearing set 1 2600
—— S —
20 i
E - 36090 Tail boom 1 900
NI+ 564AXL
33022 Belt 1 1300
| TNIwava—2 L
m 33017 JT:{e—lil mission case L \' 1 800
F—Tyyavsr—2IR :
\ Tail mission case R J
VAPANVATE Sk A
33019 { QOutput flange \' 1 700
PobFubT—1) :
\ Qutput pulley J
FPOorTvbieT b
33021 ! Output shaft 1' ! , 600
RV T 1
\ Spring pin J
Ty F LN~
37 33035 Tail pitch lever 1 300

11



